



Hunan JY Casting Shredder Hammers Mechanical Properties Report

Item: JY-JZB-019A

Sample ID	4JD0901	Casting No.	5.646314.B-T5-J-1/12
Material	Mn13Mo0.5	Inspector	Mr. Deng
Tensile strength	853	Elongation	36.00%
Yield Strength	483	Shrinkage	28.00%
Maximum force (KN)	127.6		

